

HSWL RP BOSTON/ CAPE COD FORMULARY

The formulary is built around the DoD Basic Core Formulary (BCF) which can be accessed at http://pec.ha.osd.mil/formulary_search.php?submenuheader=1

Medications may not be in stock due to low usage but may be ordered as needed. * Restrictions may apply.

See OTC form for medications available through the OTC program

Rx quantities: Up to 30-day supplies w/ refills up to 1 year ('prn' refills are not acceptable). *Controlled substance Rx's, NO refills will be honored.

For refills please use refill line indicated on bottle. If you have any questions, please call: **Boston (617) 223-324 Cape Cod (508)-968-6702**

Analgesics

Fioricet 50/325/40 mg
Ibuprofen 400, 600, 800mg
Indomethacin 25 mg caps
Lidocaine 2% viscous
Meloxicam 7.5, 15 mg
Morphine SA & ER tablets* 15, 30, 60mg
Naproxen 250, 500mg
Percocet 5/325 mg*
Phenazopyridine 100, 200mg
Salsalate 500, 750mg
Tramadol 50 mg*
Tylenol with Codeine (T3) tablet and elixir*
Vicoprofen 7.5/200 mg*

Allergy/antihistamine

Cetirizine 10 mg, 5mg chewable & liquid
Cyproheptadine 4 mg
Fexofenadine 180 mg
Hydroxyzine 10, 25, 50mg & 10mg/5ml syrup
Loratadine 10 mg
Meclizine 25 mg
Montelukast 10mg tab & 5mg chewable tab

Arthritis

Allopurinol 100, 300mg
Methotrexate 2.5mg
Probenacid 500mg
Sulfasalazine 500mg

Antibiotic /parasite

Amoxicillin 250, 500, 875mg
Amoxicillin suspension 400mg/5ml
Augmentin 250, 500, 875/125 mg tablet
Augmentin suspension 125/31.25mg/5ml,
200/28.5mg/5ml, 250/62.5mg/5ml,
400/57mg/5ml & ES-600/42.9mg/5ml
Azithromycin 250 mg tab, 1G packet
Azithromycin 100mg/5ml suspension
Bactrim (SMX/TMP) SS, DS
Bactrim 200/40mg/5ml suspension
Cefuroxime 250mg tabs
Cephalexin 250, 500 mg caps,
Cephalexin 250mg/5ml suspension
Ciprofloxacin 250, 500, 750mg
Clindamycin 150mg caps
Dicloxacillin 250, 500mg caps
Doxycycline 100 mg caps
Erythromycin base and stearate 250 mg
Erythromycin suspension 200mg/5ml
Ethambutol 400mg tab
Isoniazid 100, 300 mg
Levofloxacin 250, 500, 750mg tabs
Levofloxacin 25mg/ml oral solution
Mebendazole (vermox) 100mg tab
Metronidazole 250, 500mg
Nitrofurantoin monohydrate 100 mg caps
Nitrofurantoin macrocrystals 50mg caps
Penicillin VK 250, 500mg tab
Penicillin VK 125mg/5ml & 250mg/5ml
Pyrazinamide 500mg
Rifampin 300mg
Septra (SMX/TMP) SS, DS
Septra 200/40mg/5ml suspension
Tetracycline 250, 500mg cap

Antifungals

Fluconazole 150 mg
Griseofulvin ultramicrosize (Gris-PEG) 125,
250mg & suspension 125mg/5ml
Nystatin oral suspension
Terbinafine 250mg tab

Antivirals

Acyclovir 200, 400 800mg cap
Acyclovir 50mg/ml suspension
Valacyclovir 500 mg

Birth Control

(* indicates high androgenicity)

35mcg Estrogen
MonoNessa/ Ortho Cyclen/ Previfem/ Sprintec
Norinyl 1+ 35/ Nortrel/ Necon/ Ortho Novum

30mcg Estrogen
Jolesa/ (91-day Seasonale equivalent)*
Levora / Levlen/ Nordette/ Portia *(same dose as
Jolesa)
Yasmin

20mcg Estrogen
Aviane/ Lutera / Levlite/ Lessina/ Sronyx (same
dose as loseasonique)
Yaz

Triphasic
Ortho Tri-Cyclen /Trinessa
Ortho Tri-Cyclen Lo

Progestin only
Nor-QD/ Micronor
Plan B one step

Cardiovascular

Angina

Amlodipine 2.5, 5, 10mg
Atenolol 25, 50, 100mg
Diltiazem ER/SA/CD 120, 280, 240, 300mg
Isosorbide dinitrate 5, 10, 20, 30mg, & ER 40mg
Isosorbide mononitrate SR 10, 20, 30, 60, 120mg
Metoprolol Tartrate 25, 50, 100mg
Nifedipine ER/SA 30, 60, 90mg
Nitroglycerin spray
Nitroglycerin 0.4 mg sl tab
Verapamil SR/ER/SA 120, 180, 240mg

Anticoagulant

Clopidogrel 75, 300mg
Warfarin (Coumadin brand only) 1, 2, 2.5, 3, 4, 5,
7.5, 10mg
Enoxaparin

Arrhythmia

Amiodarone 200mg
Digoxin 125mcg, 250mcg

CHF

Carvedilol 3.125, 6.25, 12.5, 25mg
Captopril 12.5, 25, 50, 100mg
Digoxin 125mcg, 250mcg
Furosemide 20, 40mg
Lisinopril 2.5, 5, 10, 20, 40mg
Metoprolol Succinate (XL/XR/ER) 25, 50, 100mg
Spironolactone 25mg
Valsartan 40, 80, 160, 320 mg

Cardiovascular cont.

HTN

Amlodipine 2.5, 5, 10mg
Amlodipine/benazepril (Lotrel) 2.5/10mg,
5/10mg, 5/20mg, 10/20mg, 10/40mg
Atenolol 25, 50, 100mg
Carvedilol 3.125, 6.25, 12.5, 25mg
Captopril 12.5, 25, 50, 100mg
Chlorthalidone 15, 25, 50mg
Clonidine 0.1, 0.2, 0.3mg tab
Diltiazem ER/SA/CD 120, 280, 240, 300mg
Hydralazine 10, 25, 50mg
Hydrochlorothiazide (HCTZ) 12.5, 25, 50mg
Lisinopril 2.5, 5, 10, 20, 40mg
Lisinopril/ HCTZ (Prinzide/ Zestoretic) 10/12.5,
20/12.5, 20/25mg
Losartan 25, 50, 100mg
Losartan/ HCTZ (Hyzaar) 50/12.5, 100/12.5,
100/25mg
Metoprolol Tartrate 25, 50, 100mg
Metoprolol Succinate (XL/ER) 25, 50, 100mg
Nifedipine ER/SA 30, 60, 90mg
Telmisartan 20, 40, 80mg
Telmisartan/HCTZ (Micardis HCT) 40/12.5,
80/12.5, 80/25mg
Triamterene/HCTZ (Maxide) 37.5/25, 75/50mg
Valsartan 40, 80, 160, 320 mg
Valsartan/HCTZ (Diovan HCT) 80/12.5,
160/12.5, 160/25, 320/12.5, 320/25mg
Verapamil SR/ER/SA 120, 180, 240mg

Hyperlipidemia

Atorvastatin 10, 20, 40, 80mg
Fenofibrate 48 mg, 145 mg
Gemfibrozil 600mg
Niacin ER 500, 750, 100mg
Pravastatin 10, 20, 40, 80mg
Simvastatin 10, 20, 40 mg

Cough/cold

Benzonatate 100 mg caps
Mucinex-D
Oxymetazoline Nasal spray (Afrin)
Robitussin AC 100/10 mg*

Dental

Chlorhexadine 0.12%
Prevident rinse 0.2%
Prevident 5000 plus
Triamcinolone acetonide 0.1%

Diabetes

Glipizide 5, 10mg
Glyburide 1.25, 2.5, 5mg
Glyburide micronase 1.5, 3, 6mg
Metformin 500, 850, 100mg
Metformin ER 500, 750mg
Sitagliptin 25, 50, 100mg* Step therapy
Sitagliptin/metformin 50/500, 50/1000
* Step therapy
Sitagliptin/metformin XR 50/500, 50/1000
* Step therapy

Insulins

Aspart (Novolog) vial, pen & cartridge
Glargine (Lantus) vial & pen
NPH/Regular 70/30
NPH (Novolin N)

Supplies

Precision Xtra Monitor & strips
*limit200 strips/30days
Generic lancets & Syringes 29G ½” x 1”

Gastroenterology

Bisacodyl 5mg
Dicyclomine 10,20mg caps & 10mg/5ml syrup
Esomeprazole 20, 40mg
Go-Lytely
Lactulose 10g/15ml
Loperamide 2 mg caps
Mesalamine multimatrix (Lialda)
Metoclopramide 10mg tab & solution
Omeprazole 20, 40mg
Ondansetron 4, 8 mg
Pancrealipase (Creon)
Promethazine 25mg tab & suppository
Ranitidine tab & syrup
Sucralfate 1 gm
Sulfasalazine 500mg

Hormone replacement

Conjugated Estrogen/ Medroxyprogesterone
0.3/1.5mg tabs
Conjugated estrogens tabs and vaginal cream
Estradiol patch 0.025,0.0375,0.05,0.06,0.1mg
Fortesta gel pump (testosterone)
Medroxyprogesterone 2.5, 10mg tab

Muscle relaxants

Cyclobenzaprine 10 mg
Methocarbamol 500 mg

Nasal

Fluticasone (flonase)
Oxymetazoline Nasal (Afrin)

Neurology

Amantadine 100mg
Benzotropine 0.5,1,2mg tab
Carbamezepine 200mg tabs, 100mg chew
Carbamezepine 100mg/5ml suspension
Carbamezepine 400mg ER
Divalproex 125mg sprinkle,
Divalproex DR & ER 250mg, 500mg tab
Gabapentin 100,300,400,600,800mg
Phenobarbital* 15,30,60,100mg tabs
Phenobarbital 20mg/5ml elixir*
Phenytoin 100mg ER caps, 50mg chewable tabs
Phenytoin 125mg/5ml solution
Rizatriptan (Maxalt) 5,10mg tab and OD tab
*max12/month
Sinemet 10/100, 25/100, 25/250mg
Sumatriptan 50,100 mg *max12/month
Topiramate 25,50mg
Trihephenidyl 2, 5mg tab; 0.4mg/ml elixir

Ophthalmic

Brimonidine 0.15, 0.2%
Ciprofloxacin 0.3%
Erythromycin oint
Gentamicin 0.3% oint & soln
Latanoprost 0.005%
Neomycin oint & soln
Olopatadine (Patanol) 0.1%
Pilocarpine 1,2,4% soln & 4% gel
Prednisolone 0.12% & 1%
Polytrim soln
Polyvinyl alcohol soln
Timolol sol & GFS 0.25%, 0.5%

Otic

Antipyrine/ Benzocaine sol 54/14mg
Cortisporin otic suspension

Osteoporosis

Alendronate 5,10,35,70mg tab
Alendronate 70mg/75mlsoln
Alendronate + D 5600 unit
Ibandronate (Boniva)150mg
Raloxifene 60mg

Psychiatry

ADHD

Adderall ER 5,10,15,20,30mg
Clonidine 0.1,0.2,0.3mg
Concerta 18,27,36,54mg
Guanfacine 1.2mg
Methylphenidate (Ritalin)5,10mg

Anxiety

Buspirone 5,10,15mg
Citalopram 10,20,40mg 10mg/5ml susp
Clonazepam 0.5 mg*
Diazepam 5mg
Fluoxetine 10,20mg caps & 20mg/5ml soln
Hydroxyzine 10, 25, 50mg & 10mg/5ml syrup
Quetiapine 25,50,100,200,300,400mg
Quetiapine ER 50,150,200,300,400mg
Sertraline 25, 50, 100mg tab 20mg/ml soln
Trazadone 50, 100,150mg tab
Venlafaxine ER 37.5, 75, 150mg cap

Bipolar

Carbamazepine 200mg tabs, 100mg chew
Carbamazepine 100mg/5ml suspension
Carbamazepine 400mg ER
Divalproex 125mg sprinkle,
Divalproex 250mg, 500mg DR & ER tablets
Lithium Carbonate 150, 300mg tab
Lithium 8mEq/5ml soln
Quetiapine 25,50,100,200,300,400mg
Quetiapine ER 50,150,200,300,400mg
Risperidone 0.25,0.5,1,2,3,4mg

Depression

Amitriptyline 10,25,50,75mg
Bupropion 75,100mg
Bupropion SR, & XL 100,150,200mg
Citalopram 10,20,40mg 10mg/5ml susp
Doxepin 10,25,50,75mg cap 10mg/ml soln
Fluoxetine 10,20mg caps & 20mg/5ml soln
Imipramine 10,25,50,75mg
Nortriptyline 10,25,50, 10mg/5ml soln
Sertraline 25, 50, 100mg tab 20mg/ml soln
Trazodone 50, 100, 150mg
Venlafaxine ER 37.5, 75, 150mg cap

Insomnia

Doxepin 10,25,50,75mg cap 10mg/ml soln
Temezepam 15,30mg*
Trazadone 50, 100,150mg
Zolpidem 5mg*

Schizophrenia

Benzotropine 0.5,1,2mg tab
Quetiapine 25,50,100,200,300,400mg
Quetiapine ER 50,150,200,300,400mg
Risperidone 0.25,0.5,1,2,3,4mg

Pulmonary

Advair diskus 100/50, 250/50, 500/50mcg
Advair HFA 45/21, 115/21, 230/21mcg
Aerochamber
Albuterol HFA (**ProAir** only no substitutions)
Albuterol Neb
Duoneb
Flovent Diskus 50, 100, 250mcg
Flovent HFA 44, 110, 220mcg
Ipratropium bromide HFA & Neb
Mometasone MDI 110, 220mcg
Montelukast 5mg chew, 10mcg tab
Salmeterol Diskus 50mcg
Spiriva
Theophylline CR 200, 300mg 12H tab
Theophylline ER 400mg 24H tab
Theophylline 80mg/15ml elixer

Rectal Preparations

Hydrocortisone 25mg
Promethazine 25mg

Steroids

Methylprednisolone 4 mg (Medrol dose pak)
Prednisone 1.5,10,20mg
Prednisolone solution 15mg/5ml

Thyroid

Propylthiouracil (PTU) 50mg
Levothyroxine (Synthroid brand only)
25,50,75,88,100,112,137,125, 150, 200mcg

Urology

Alfuzosin 10 mg
Finasteride 5mg
Oxybutynin 5mg
Oxybutynin XL 5,10,15mg tab
Phenazopyridine 100 mg
Tamsulosin 0.4 mg
Terazosin 1,2,5,10mg
Tolterodine ER 2,4mg

Vaginal Preparations

Clindamycin 2% cream
Conjugated estrogen (Premarin) cream
Metronidazole gel 0.75%

Topical

Benzoyl Peroxide gel 5%, 10%
Betamethasone Valerate cream 0.1%
Clindamycin sol. 1%
Clobetasol cream, ointment 0.05%
Clotrimazole 1% soln
Erythromycin sol 2%
Fluocinonide cream, ointment 0.05%
Hydrocortisone valerate oint 0.2%
Ketoconazole cream & shampoo2%
Mupirocin oint 2%
Nystatin cream & ointment
Nystatin/ Triamcinolone cream
Permethrin lotion 1%
Permethrin cream 5%
Pimecrolimus (elidel)1% cream
Selenium sulfide suspension 2.5%
Silver sulfadiazine cream 1%
Tretinoin cream 0.025%, 0.05% *<35yo
Triamcinolone cream, ointment 0.1%

Vitamins/ Minerals

Fluoride chewable tab
Folic acid 1mg
Potassium Chloride 10,20mEq soln
PNV/ Ferrous fumarate *<45yo

Misc

Nicotine Gum 2,4mg
Nicotine patch 7,14,21mg
Goserelin (Zoladex) 3.6, 10.8mg
Sildenafil citrate 50, 100 mg
*limit 6/month >40yo
Tamoxifen 10,20mg tab
Testosterone 2% Getl Pump
Twinject epi pen
Twinject epi pen JR

OTC Items

Acetaminophen 325mg
Acetaminophen chewable 80mg
Bacitracin ointment
Calamine lotion
Cepacol cough drops
Chapstick
Clotrimazole 1%
Condoms
Diphenhydramine 12.5mg/5ml
Diphenhydramine 25mg cap
Guaifenesin/ DM cough syrup
Hydrocortisone 1%
Ibuprofen 100mg/5ml
Ibuprofen 200mg tab
Loperamide 2mg cap
Maalox
Pseudoephedrine 30mg tab
Pseudoephed/Tripolidine 2.5/60mg
Saline nasal spray
Tolfinate powder
Topical analgesic balm